
Exhibit No . :
Issues :

Witness:
Exhibit Type:
Sponsoring Party:
Case No. :
Date :

MISSOURI PUBLIC SERVICE COMMISSION

CASE NO. WR.2007.XXXX
SR.2007.XXXX

DIRECT TESTIMONY

OF

ALAN J . DEBOY

ON BEHALF OF

MISSOURI-AMERICAN WATERCOMPANY

Facility Additions, Joplin Production
Improvements
Alan J. DeBoy
Direct
Missouri-American Water Company
WR.2007.XXXX, SR.2007.XXXX
December 15, 2006

~Exhi
Case No(s). L-j L--Zo6-l-0xd"
Date 's~̀-1 Rptr~_

FILED  
August 28, 2007 

Data Center  
Missouri Public 

Service Commission



BEFORE THE PUBLIC SERVICE COMMISSION

OF THE STATE OF MISSOURI

IN THE MATTER OF MISSOURI-AMERICAN )

CASE NO. WR-2007-XXXX
CASE NO. SR-2007-XXX

Alan J. DeBoy, being first duly sworn, deposes and says that he is the
[...]
CHEMICAL SYSTEMS

10

	

The chemical systems are largely unchanged from the 1959 Construction . There

11

	

is no automation of any of the chemical systems .

12

13

	

The coagulant and lime feed process consist of manual delivery, and feed from

14

	

50 pound bags. The process is labor intensive, particularly when rainfall run-off

15

	

events result in high turbidity raw water that creates demand for greater

16

	

quantities of coagulant and lime feed . Reliance on 50 pound bagged chemicals

17

	

is unusual for a plant of this type.

	

Coagulant and lime feed rates peak during

18

	

dynamic raw water quality conditions, challenging the plant operator to fill

19

	

chemical hoppers while monitoring the treatment and production processes and

20

	

systems. This operational difficulty presents increased risk for exceeding

21

	

drinking water standards . The existing alum and lime chemical feed equipment

22

	

are in poor condition, making accurate chemical additions impossible. The lack

Page 13MAWC-AJD.Dir



1

	

of a liquid coagulant system prevents alternative coagulants from being tested or

2 used .

3

4

	

The BWTP utilizes chlorine gas as a disinfectant . Due to sporadic high chlorine

5

	

demands, the chlorine storage room has been retrofitted with a chlorine

6

	

evaporator. A second evaporator is needed for reliability, but adequate space is

7

	

not available . When the single chlorine evaporator is out of service for

8

	

maintenance, chlorine gas is used, but plant flows must be limited to provide

9

	

adequate disinfection .

10

l l

	

The BWTP water discharge pressure is usually less than 50 psi because of its

12

	

high elevation relative to the service area . As a result adequate pressure is not

13

	

available to operate the chlorine feeders through their full range. This creates

14

	

challenging design and operating conditions .

15

16

	

Automatic shut-off valves have been installed in the chlorine storage room for the

17

	

chlorine container connected to the evaporator. However, space is limited in the

18

	

chlorine storage room and all but two chlorine containers must be stored outside .

19

	

The location of the facility within a residential area and especially its proximity to

20

	

the St. Johns Regional Hospital, makes chlorine gas safety a serious concern .

21

	

Gaseous chlorine storage without scrubbers in this area presents health and

22

	

safety risks should a chlorine release occur .

23

Page 1 4 MAWC-AJD.Dir



1

	

The existing aqua ammonia bulk storage tank does not have secondary

2

	

containment and is located outside where it is more susceptible to damage by

3

	

weather, accident, or vandalism . Potential leaks or spills from the bulk storage

4

	

tank and from the discharge piping to the remotely located day tank are not

5 contained .

6

7

	

An emergency filter aid system consisting of an Anionic Polymer A3333P has

8

	

been set up for the four filters, but a permanent system that allows filter aid to be

9

	

controlled and fed as needed to each of the filters is needed to improve filter

10

	

performance during stressful conditions.

11

12

	

TREATMENT RESIDUALS

13

	

Spent backwash water is piped to an on-site waste water holding basin for

14

	

settling and returns to the raw water piping for recycle through the treatment

15

	

plant. Sludge accumulates in the waste water holding basin along with the

16

	

accumulated solids during bi-annual manual basin cleaning operations .

	

All

17

	

sludge removal is manual . The holding basin has capacity for two filter

18

	

backwashes . Filter runs of less than 48 hours create difficulty because of the

19

	

limited holding basin and recycle capacity, though recycling could be eliminated .

20

21

	

Sludge removal is manual in each stage of the treatment plant, which results in

22

	

significant impacts to plant operation. The lack of continuous solids removal in

23

	

the Sedimentation Basin degrades its performance as velocities increase with the

Page IS MAWC-AJD.Dir



1

	

accumulation of solids . The bi-annual sludge removal process impacts the entire

2

	

plant operation. For example, the spent backwash basin is used as an

3

	

intermediate holding tank during de-sludging operations, and filters cannot be

4

	

backwashed during that time . Manual cleaning results in significant process

5

	

downtimes, i.e . a week at a time for the presedimentation basin. Process

6

	

downtimes result in reduced plant capacity, poorer treatment performance, and

7

	

increased risk for service delivery failure or exceedance of drinking water

8 standards .

9

10

	

PROCESS CONTROL

11

	

Instrumentation is limited and there is essentially no automation at the BWTP.

12

	

Continuous water quality instrumentation is limited which makes it difficult to

13

	

operate the facility during rapidly changing conditions . The operational difficulty

14

	

presents increased risk for exceeding drinking water standards . The existing 200

15

	

square foot laboratory is inadequate with multiple purposes such as wet

16

	

chemistry, compliance microbiological testing, and also houses all of the plant

17

	

computer controls . There is insufficient counter space for the testing being

18

	

performed . The facility requires significant upgrading, including improved

19

	

electrical service, lighting and HVAC.

20

21

	

ENVIRONMENTAL REGULATIONS

22

	

The EPA promulgated the Long Term 2 Enhanced Surface Water Treatment

23

	

Rule (LT2ESWTR) on January 5, 2006 addressing pathogenic microorganisms

Page 1 6 MAWC-AJD.Dir



1

	

inactiviation . The purpose of this regulation is to reduce illness linked with

2

	

Cryptosporidium and other pathogenic microorganisms in drinking water.

	

A

3

	

source water assessment has indicated the presence of Cryptosporidium in

4

	

Shoal Creek, which is the source of supply for the Joplin plant.

5

6

	

INCREASED CAPACITY

7

	

In conjunction with the extensive rehabilitation efforts, the treatment facility

8

	

capacity will be increased by 5 mgd. The increased production capacity is

9

	

projected to satisfy demands through 2021, or 13 years after completion of the

10

	

improvements project .

11

12

	

Q.

	

Please list the Joplin production improvements components that are in

13

	

progress of being designed or constructed, which address the needs listed

14 above.

15

	

A.

	

The following text provides descriptions for each of the Joplin production

16

	

improvements project.

17

	

Improvements to Surface Water Intake and Puma Station at Shoal Creek

18

	

Construction of a new pump station adjacent to Shoal Creek equipped with

19

	

submerged vertical turbine pumps and accessible motors in a pump building

20

	

enclosure elevated four ft. above the 100 year flood elevation or above the 500

21

	

year flood elevation . The existing horizontal centrifugal pumps and pump station

22

	

would be retired . Electrical switchgear would remain behind the flood protection

Page 17 MAWC-AJD.Dir



1

	

levee and power would be supplied via underground conduit to the new pump

2 station .

3

4

	

This alternative eliminates the suction lift requirement and the necessary vacuum

5

	

priming system along with the operational difficulties and system failures that

6

	

have recurred with that condition . The new pump station with flooded pump

7

	

suction and new piping will improve service delivery reliability.

8

9

	

Also included are two 30" intake with submerged passive profile screen and 30"

10

	

suction pipeline to provide reduced intake piping head losses for the projected

11

	

flows. The new intakes and piping will result in higher pumping water levels and

12

	

greater available drawdown at projected flows in the new pump station .

	

The two

13

	

new intake cribs will be fitted with wire intake screens to improve exclusion of

14

	

debris . A compressed air type cleaning system will be installed for each Intake .

15

16

	

The new pump station will be designed and constructed to deliver 22-23 mgd and

17

	

be sized to accommodate future pump additions to expand capacity as system

18

	

demands increase .

19

20

	

The two independent power supplies from two substations supplying the existing

21

	

pump station will be maintained . The existing 2,400 volt electrical system will be

22

	

retired and replaced with a grounded 4,160 volt system to be compatible with the

23

	

existing power utility standard and stocking practice . A 4160 volt transformer and

Page 1 8 MAWC-AJD.Dir



1

	

parallel electric gear will be installed to provide power service continuity from the

2

	

dual power utility feeds when one feed is out of service . The need for a

3

	

generator sized to provide auxiliary backup power will be incorporated in the

4

	

event of complete power utility service failure .

5

6

	

IMPROVEMENTS TO RAW WATER PIPING

7

	

An 11,000 foot long, 30-inch diameter raw water main is proposed to increase

8

	

the raw water transmission capacity to 28 mgd. The transmission main will be

9

	

designed such that it can be cleaned/pigged . The existing 16-inch raw water

10

	

transmission main will be dedicated solely to residuals transfer from BWTP to the

I i

	

lagoon(s) at Shoal Creek .

12

13

	

BLENOVILLE WTP IMPROVEMENTS

14

	

The rehabilitation of the existing treatment facilities have been identified on a

15

	

prioritized basis in order to improve reliability and simultaneously prepare for

16

	

future capacity expansion(s) .

17

18

	

The lack of available property within the treatment plant boundary necessitated

19

	

the acquisition of four improved residential lots that total approximately two acres

20

	

adjacent to the south and west of the BWTP for the proposed Chemical Building

21

	

and plant expansion.

22

23

	

Pretreatment and Filtration - Existing Plant

Page 19MAWC-AJD.Dir



1

	

Operation of the existing flocculation, sedimentation basin, and purification units

2

	

will be maintained . A static mixer or alternate mixing process will be provided for

3

	

coagulant addition . A permanent filter aid system will be constructed for the

4

	

existing filters . The existing filter valves, flow meters, and controls will be

5 replaced .

6

7

	

Chemical Building and Mixing Improvements

8

	

Achemical building will be constructed to house, a raw water flow control valve,

9

	

flow meter, bulk storage of chemicals, day tanks, transfer pump, chemical

10

	

metering pumps, feed piping and controls, and static mixer if it is selected as the

11

	

mixing process . Chemicals include liquid coagulant, liquid lime, chlorine/sodium

12

	

hypochlorite, powdered activated carbon, fluosilicic acid and aqua ammonia.

13

14

	

Bulk storage for liquid coagulant is proposed . Bulk storage for lime slurry is also

15

	

proposed . Purchase of lime slurry will allow peak feed rates that are necessary

16

	

during run-off events while avoiding the capital cost and operational difficulties

17

	

associated with storing bulk hydrated lime when lime usage is minimal .

18

19

	

Chlorination improvements will consist of on-site generation of sodium

20

	

hypochlorite . This alternative to chlorine gas addresses safety concerns

21

	

associated with the residential areas around the plant site .

22

Page 20 MAWC-AID.Div



1

	

Additional chemical system improvements include powdered activated carbon to

2

	

control seasonal tastes and odors and a filter aid polymer system to improve filter

3

	

performance under stressed conditions.

4

5

	

Transfer Pumping and UV Facilities

6

	

Cryptosporidium monitoring in the source of supply has indicated that additional

7

	

disinfection will be required at BWTP to meet the requirements of LT2ESWTR.

8

	

With the Cryptosporidium levels measured to date, an additional 1 .0 log of

9

	

Cryptosporidium removal/inactivation will be required . It is proposed to install UV

10

	

disinfection in this Phase I improvements in advance of required regulatory

I1

	

implementation schedule .

12

13

	

The company proposes to integrate the UV facilities downstream of filtration . A

14

	

transfer pumping step is proposed at BWTP to provide adequate head for the UV

15

	

disinfection process and to enable full use of the existing clearwell . Presently,

16

	

only the top third of the existing 900,000 gallon clearwell is available as useful

17

	

storage because the existing high service pumps located above the clearwell

18

	

operate with suction lift and a vacuum priming system and are not capable of

19

	

operating at greater suction lifts created by greater drawdown in the clearwell .

20

	

The transfer pump building will be sized to house future high service pump

21

	

capacity expansion .

22

23

	

Clearwater Storage and High Service Pumping

Page 2 1 MAWC-AJD.Dir



1

	

The Company proposes to construct one 1,000,000 gallon ground storage tank

2

	

for additional finished water storage and improved service delivery reliability .

3

	

The tank will be a ground tank located to ensure a positive head on the existing

4

	

high service pumps.

	

Positive head on the pump suctions will eliminate the need

5

	

for a vacuum priming system and also enable full use of the existing clearwell .

6

7

	

Pump 7 and the diesel driver will be replaced with a new pump, electrical motor,

8

	

and gas powered generator . The generator will be sized to power pump 7, the

9

	

transfer pumps, and other necessary, plant ancillary loads .

t o

11

	

New pump discharge control valves and associated piping will be installed to

12

	

replace the existing valves in poor operating condition .

13

14

	

The existing high service pumps #7 and #10 will be replaced to provide

15

	

approximately 22 MGD of reliable pumping capacity . Future expansion of high

16

	

service pump capacity will be accomplished by replacing an existing pump with

17

	

one of greater capacity .

18

19

	

Electrical Improvements

20

	

The existing 480 volt electrical service will be replaced and upgraded to

21

	

accommodate the projected loads of the facilities . The existing switchgear will be

22

	

replaced .

	

A diesel powered generator will be installed to provide auxiliary

Page 22MAWC-AJD.Dir



1

	

electrical power for distributive pumps, transfer pumps, UV, and ancillary loads

2

	

during power interruptions so that 12 MGD can be delivered to the system

3

4

	

Process Control

5

	

A new instrumentation and control system will be installed at BWTP to monitor

6

	

and control the raw water pumping facilities, treatment processes, and allow

7

	

monitoring of the distribution system .

	

Each of the facilities will include flow

8

	

meters, pressure transmitters, level transmitters and other baseline type

9

	

monitoring equipment to allow the operations staff to monitor and control facilities

10

	

at BWTP and Shoal Creek facilities . Continuous water quality monitoring

11

	

equipment will also be provided to track water quality trends . Filter operation,

12

	

including backwash sequence will be operated through the control system. The

13

	

distribution system will also be monitored from BWTP.

14

15

	

In the Control Building, the existing wet chemistry laboratory will be renovated to

16

	

provide appropriate counter space, casework, storage, lighting, and HVAC. A

17

	

separate bacteriological laboratory will be constructed in a portion of the space

18

	

previously occupied by the chlorine equipment. The operator's computer control

19

	

station will be removed from the wet chemistry lab and placed in a new control

20

	

room. Electrical supply and HVAC will be renovated in the Control Building .